

Counterfeit Intertek Test Report / Rapport de test Intertek contrefait Configuration 1 (300 meter channel with 6 mated pairs) & Configuration 1 (65 meter channel with 9 mated pairs)

Notification Type:	Counterfeiting / Contrefaçon
Certification Type:	ETL Listed - US and Canada

Notification

Intertek notifies consumers, retailers and distributors that we have been made aware of counterfeit Intertek certificates in the marketplace as identified below claiming products are Intertek Certified. / Intertek informe les consommateurs, les détaillants et les distributeurs que nous avons été informés de la contrefaçon de certificats Intertek sur le marché comme indiqué ci-dessous les produits de revendication sont certifiés Intertek.

Company Identification

BKT Elektronik

Product Identification

Two (2) Counterfeit Test reports for testing the following products (1) Configuration 1 (300 meter channel with 6 mated pairs) Dated December 10, 2009 project number 3192446, Report number 3192446LEX-002.2 and (1) Configuration 1 (65 meter channel with 9 mated pairs) tested to ANSI/TIA 568 C.O. Dated December 8, 2009 project number 3192446, Report number 3192446LEX-003.1, See page 2.

Hazard Involved

Unknown

What To Do

Use should be immediately discontinued and return to the point of purchase. Distributors and retailers should discontinue sales and return inventories to their suppliers. / L'utilisation doit être immédiatement interrompue et revenir au point d'achat. Les distributeurs et les détaillants doivent cesser les ventes et retourner les inventaires à leurs fournisseurs.



Total Quality. Assured.

Published: January 21, 2020
Revised:

Photos and Images

COUNTERFEIT



731 Enterprise Drive
Lexington, KY 40510
Telephone: 859-226-1000
Facsimile: 859-226-1040
www.intertek-eftest.com

AMENDED FINAL REPORT FOR:

CUSTOMER NAME: BKT ELEKTRONIK
69 Lochowska Str.
86-005 Biale Blota, Poland

PRODUCT NAME: Configuration 2 (53 meter channel with
8 mated pairs)

Tested To:

ANSI/TIA 568 C.0
Generic Telecommunications Cabling for Customer Premises
February 2009

Annex E (informative) Guidelines for Field-Testing Length, Loss & Polarity
Of Optical Fiber Cabling for Attenuation Loss Testing

Date: December 10, 2009
Project: 3192446 Report:
3192446LEX-002.2

Responsible Engineer: Paul Alt Date: 12/10/2009
Paul Alt, Senior Project Engineer

Approved By: Richard Proctor Date: 12/10/2009
Richard Proctor, Operations Manager

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to copy or distribute this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.

Intertek Testing Services NA, Inc.



545 E Algonquin Road, Suite H
Arlington Heights, IL 60005 USA

Telephone: 847-439-5667
intertek.com

Public Notice ID: 2020-2
Page 2 of 2

COUNTERFEIT



731 Enterprise
Lexington,
Telephone
Facsimile:
www.intertek.com

AMENDED FINAL REPORT FOR:

CUSTOMER NAME: BKT ELEKTRONIK
69 Lochowska Str.
86-005 Biale Blota, Poland

PRODUCT NAME: Configuration 3 (65 Meter Channel
With 9 Mated Pair)

Tested To:

ANSI/TIA 568 C.0
Generic Telecommunications Cabling for Customer Premises
February 2009

Annex E (informative) Guidelines for Field-Testing Length, Loss & Polarity
Of Optical Fiber Cabling for Attenuation Loss Testing

Date: December 8, 2009
Project: 3192446 Report:
3192446LEX-003.1

Responsible Engineer: Paul Alt Date: 12/8/2009
Paul Alt, Senior Project Engineer

Approved By: Richard Proctor Date: 12/8/2009
Richard Proctor, Operations Manager

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to copy or distribute this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.

Intertek Testing Services NA, Inc.